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for

47 CFR Part 15 Subpart C

Equipment : p, ket PC

Model No. : PMX700

FCCID.  :pzppMX700

Filing Type : cgrtification

Applicant : EC-EYE Communication and Technology, Inc.
29 John St. Suite 1505 New York NY 10038

| HEREBY CERTIFY THAT :

The measurements shown in this test report were made in accordance with the procedures given in

ANSI C63.4 - 2001 and the equipment under test was passed all test items required in FCC Part 15 subpart C,
relative to the equipment under test.  Testing was carried out on Apr. 27, 2004 at SPORTON International Inc.
LAB.
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Daniel Lee

Manager
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1. General Description of Equipment under Test

1.1. Applicant

EC-EYE Communication and Technology, Inc.
29 John St. Suite 1505 New York NY 10038

1.2. Manufacturer

E-TEN Information System Co., Ltd.
No. 256, Yangguang Street, Neihu Chiu, Taipei, Taiwan 114, R.O.C.

1.3. Basic Description of Equipment under Test

Equipment : Pocket PC

Model No. : PMX700

FCCID : RZPPMX700

Trade Name : nPhone

Power Supply Type : Switching / DC 3.7V (battery)

AC Power Cord : AC 110V, Non-shielded, wall-mounted, 1.5meter, 2pin
SPORTON International Inc. FCC ID. : RZPPMX700
TEL : 886-2-2696-2468 PageNo. : 20f66

FAX : 886-2-2696-2255 Issued Date : Apr. 28, 2004
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1.4. Feature of Equipment under Test

Product Feature & Specification
1.  Type of Modulation GFSK
2. Frequency Band 2.400GHz ~ 2.4835GHz
3. Carrier Frequency of each channel 2402+K MHz ; K=0 ~ 78
4. Bandwidth of each channel 1MHz
5.  Maximum Output Power to Antenna 0.51 dBm
6. IF & L.O.frequency N/A
7. Type of Antenna Connector N/A
8. Antenna Type Printed antenna
9. Antenna Gain 0 dBi
10. Function Type Transmitter Transceiver \Y,
11. Power Rating (DC/AC , Voltage) DC 3.3V+0.3V
12. Temperature Range (Operating) 0°C to + 40°C

SPORTON International Inc.
TEL : 886-2-2696-2468
FAX : 886-2-2696-2255

FCC ID. : RZPPMX700
Page No. 1 30of 66
Issued Date : Apr. 28, 2004
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2. Test Configuration of Equipment under Test

2.1. Test Manner

a. The EUT has been associated with peripherals pursuant to ANSI C63.4-2001 and configuration
operated in a manner, which tended to maximize its emission characteristics in a typical application.

b. The complete test system included ESPON PRINTER,ACEEX MODEM, DELL NOTEBOOK and EUT
for EMI test in cradle mode listed in section 2.3. and the other Earphone X-Y-Z modes are only EUT with
battery for EMI test.

c. The following test modes were pretested for conduction test:

Mode 1: Operating
d. The following test modes were pretested for radiation test:
Mode 1: CHOO_HF (2402MHz)
Mode 2: CH39_HF (2441MHz)
Mode 3: CH78_HF (2480MHz)
Mode 4: X-CH78 (2480MHz)
Mode 5: Y-CH78 (2480MHz)
Mode 6: Z-CH78 (2480MHz)
e. Frequency range investigated: conduction 150 KHz to 30 MHz, radiation 30 MHz to 25000MHz.

2.2. Description of Test System
Support Unit 1. — Printer (EPSON)

FCCID - N/A

Model No. : STYLUS COLOR 680

Power Cord : Shielded,1.35m

Serial No. : SP0039

Remark : This support device was tested to comply with FCC standards and

Support Unit 2. — Modem (ACEEX)

authorized under a declaration of conformity.

FCCID - N/A

Model No. : DM141

Serial No. : SP0050

Data Cable : Non-Shielded, 1.35m

Remark : This support device was tested to comply with FCC standards and

Support Unit 3. — Notebook (Dell)

authorized under a declaration of conformity.

FCCID - N/A

Model No. : PPO5L

Power Supply Type : Linear

Power Cord : Non-Shielded

Serial No. : SP0060

Remark : This support device was tested to comply with FCC standards and

authorized under a declaration of conformity.

SPORTON International Inc.
TEL : 886-2-2696-2468
FAX : 886-2-2696-2255

FCC ID. : RZPPMX700
Page No. 1 4 0of 66
Issued Date : Apr. 28, 2004
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2.3. Connection Diagram of Test System

Cradle mode:

N N
Printer EUT Notebook Modem
Earphone X-Y-Z:
EUT
Earphone
SPORTON International Inc. FCC ID. : RZPPMX700
TEL : 886-2-2696-2468 Page No. : 50f66
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3. Operation of Equipment under Test

An executive program, EMITEST.EXE and Activesync.exe on WIN XP continuously generating a complete
line of “ H “ pattern was used as the test software.

The program was executed as follows:

Turn on the power of all equipment.

The PC reads the test program from the hard disk drive and runs it.

The PC sends “ H* messages to the monitor, and the monitor displays “ H “ patterns on the screen.
The PC sends “ H “ messages to the printer, then the printer prints them on the paper.

The PC sends “ H “ messages to the modem.

The PC sends “ H ” messages to the internal hard disk, and the hard disk reads and writes the
message.

g. Repeat the steps from c to f.

~0 o0 oW

At the same time, the following program was executed:
“RnTTE.exe” sends continuous transmitting for radiation test.

“Ping.exe” connect with slaver wireless lan for conduction test.

SPORTON International Inc. FCC ID. : RZPPMX700
TEL : 886-2-2696-2468 Page No. : 60f66
FAX : 886-2-2696-2255 Issued Date : Apr. 28, 2004
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4. General Information of Test

41.

4.2.

43.

44,

4.5.

Test Site Location : No. 52, Hwa Ya 1st Rd., Hwa Ya Technology Park,
Kwei-Shan Hsiag, Tao Yuan Hsien, Taiwan, R.O.C.

TEL : 886-3-327-3456
FAX : 886-3-318-0055
Test Site No :  COO01-HY, 03CHO3-HY

Test Voltage

110V/60Hz or DC 3.7V

Standard for Methods of Measurement

ANSI C63.4-2001

Test in Compliance with

47 CFR Part 15 Subpart C

Frequency Range Investigated

Conduction: from 150 KHz to 30 MHz
Radiation: from 30 MHz to 25000MHz

Test Distance

The test distance of radiated emission from antenna to EUT is 3 m.

SPORTON International Inc.
TEL : 886-2-2696-2468
FAX : 886-2-2696-2255

FCC ID.
Page No.
Issued Date

: RZPPMX700
: 7 0f 66
. Apr. 28, 2004
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5. Report of Measurements and Examinations

5.1. List of Measurements and Examinations

FCC Rule Description of Test Result
15.247(a)(1) |Hopping Channel Bandwidth Pass
15.247(a)(1) |Hopping Channel Separation Pass

15.247(a)(1)(iii) [Number of Hopping Frequency Used Pass

Dwell Time of Each Frequency within a 30 Second

15.247(a)(1)(iii) Pass
Period
15.247(b)(1) |Output Power Pass
15.247(c) |100KHz Bandwidth of Frequency Band Edges Pass
15.207 Conducted Emission Pass
15.209 Radiated Emission Pass
15.203  |Antenna Requirement Pass
15.247(b)(5),
RF Exposure Pass
1.1307
SPORTON International Inc. FCC ID. : RZPPMX700
TEL : 886-2-2696-2468 Page No. : 80f66
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5.2. Hopping Channel Separation
5.2.1. Measuring Instruments :

As described in chapter 10 of this test report.

5.2.2. Test Procedure :

1. The transmitter output was connected to the spectrum analyze directly.
2. Set RBW of spectrum analyzer to 30kHz and VBW to 100kHz.

3. The Hopping Channel Separation is defined as the channel is separated with the next channel.

5.2.3. Test Setup Layout :

EUT Spectrum
Analyzer

5.2.4. Test Result : The spectrum analyzer plots are attached as below

Test Mode: Mode 1~Mode 3
Temperature: 26°C
Relative Humidity: 50 %

Hopping Channel

Channel Frequency Separation Limits Plot
(MHz) (MHz) (MHz) Ref. No.
00 2402 1.0 0.7300 Mode 1
39 2441 1.0 0.7200 Mode 2
78 2480 1.0 0.7200 Mode 3

Remark: Limit is the greater one of 25kHz or the 20dB bandwidth of the hopping channel.

SPORTON International Inc. FCC ID. : RZPPMX700
TEL : 886-2-2696-2468 Page No. : 90f66
FAX : 886-2-2696-2255 Issued Date : Apr. 28, 2004
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5.2.5 Hopping Channel Separation
Mode 1: CHO00 (2402MHz)

®

"REW 0 kH=

*VBW 100 XkH=z

Eef 14 dBm Attt dB * 5WT 500 m=
Offpet 4 4B
10
EX
MAXH lV.L\ l“.lI
.\“\
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e N

&0
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&0

Center 2.4025 GH=z 500 kHz/ Span 5 MH=z
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Mode 2: CH39 (2441MHz)
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Mode 3: CH78 (2480MHz)
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5.3. Number of Hopping Frequency
5.3.1. Measuring Instruments :

As described in chapter 10 of this test report.

5.3.2. Test Procedure :

1. The transmitter output was connected to the spectrum analyze directly.
2. Set RBW of spectrum analyzer to 100kHz and VBW to 100kHz.
3. The number of hopping frequency used is defined as the device has the numbers of total channel.

5.3.3. Test Setup Layout :

EUT Spectrum
Analyzer
5.3.4. Test Result : See spectrum analyzer plots below
Temperature: 26°C
Relative Humidity: 50 %
Number of Hopping Frequency Limits
(Channel) (Channel)
79 75
SPORTON International Inc. FCC ID. : RZPPMX700
TEL : 886-2-2696-2468 Page No.  : 130f66
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5.3.5 Number of Hopping Frequency

@ "REW 100 kHz Delta 2 [Tl ]
*VEW 100 kHz -0.10 4B

Refl 10 <Bm *ACL 20 dB ®EWT S00 ms 8. 1526000000 MH=

10 Marker| 1 [T1
-115& dBm
2l A0 EITRO0 r“l'l-'l “
1 BPE
MRH |
u JHl
FEH
-0
=70
Start 2.4 GH= BE.35 MH=z/ Stop 2.4835% GH=
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5.4 Hopping Channel Bandwidth
5.4.1 Measuring Instruments :

As described in chapter 10 of this test report.

5.4.2 Test Procedure :

1. The transmitter output was connected to the spectrum analyzer directly.
2. Set RBW of spectrum analyzer to 30kHz and VBW to 300kHz.
3. The Hopping Channel bandwidth is defined as the frequency range where the power is higher than

peak power minus 20dB.

5.4.3 Test Setup Layout :

EUT Spectrum
Analyzer

5.4.4 Test Result : See spectrum analyzer plots below

Test Mode: Mode 1~Mode 3
Temperature: 26°C
Relative Humidity: 50 %

Channel Frequency Hopping Channel Bandwidth Limits Plot
(MHz) (MHz) (MHz) Ref. No.
00 2402 0.7300 1.0 Mode 1
39 2441 0.7200 1.0 Mode 2
78 2480 0.7200 1.0 Mode 3
SPORTON International Inc. FCC ID. : RZPPMX700
TEL : 886-2-2696-2468 Page No.  : 150f66
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5.4.5 Hopping Channel Bandwidth
Mode 1: CHO00 (2402MHz)

@ *EBEW 30 kH=z
*VBW 00 kH=

Eref 14 dBm *Att Z0 dB *5WT 500 msz
Offpet 4 4B
1o
EX
1 PR
[V IEY]
/! %\{
= f 1
l— 50 f A ﬁ
b T
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Mode 2: CH39 (2441MHz)

@ *EEW 30 kHz
*WVBW 300 kH=z
Eef 14 dEm Att 20 4B = 5WT 500 mz
Offbet 4 4B
_1 |" 2
EX
e -
&
B Jd
|30 A 4
— 40 l )/J nxi lll'
L4 iy
W
b T
|- &0
Center 2.441 GHz 500 kHz/ Span % MH=z
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Mode 3: CH78 (2480MHz)

@ *REW 30 kHz
*WBW 300 kH=z
Eaf 14 dBEm Btt 0 dB = 5WT 500 m=
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5.5 Dwell Time of Each Frequency within a 30 Seconds Period
5.5.1 Measuring Instruments :

As described in chapter 10 of this test report.

5.5.2 Test Procedure :
1. The transmitter output was connected to the spectrum analyzer directly.
2. Set RBW of spectrum analyzer to TMHz and VBW to 1MHz.
Set the center frequency on any frequency would be measured and set the frequency span to zero
span.

4. The equation = 30*(1600/79)*t (t = the time duration of one single pulse )

5.5.3 Test Setup Layout :

EUT Spectrum
Analyzer
5.5.4 Test Result : See spectrum analyzer plots below
Test Mode: Mode 1~Mode 3
Temperature: 26°C
Relative Humidity: 50 %
Channel Frequency Dwell Time Limits Plot
(MHz) (s) (s) Ref. No.
00 2402 0.27 04 Mode 1
39 2441 0.27 0.4 Mode 2
78 2480 0.27 04 Mode 3
SPORTON International Inc. FCC ID. : RZPPMX700
TEL : 886-2-2696-2468 Page No.  : 190f66
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5.5.5 Dwell Time of Each Frequency
Mode 1: CHOO (2402MHz)
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Mode 2: CH39 (2441MHz)
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Mode 3: CH78 (2480MHz)
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5.6 Output Power

5.6.1 Measuring Instruments :
As described in chapter 10 of this test report.

5.6.2 Test Procedure :
1. The transmitter output was connected to the spectrum analyzer directly.

2. The center frequency of the spectrum analyzer was set to the fundamental frequency and set RBW to
3MHz and VBW to 3MHz.

5.6.3 Test Setup Layout :

EUT Spectrum
Analyzer

5.6.4 Test Result : See spectrum analyzer plots below

Test Mode: Mode 1~Mode 3
Temperature: 26°C
Relative Humidity: 50 %

Channel Frequency Measured Output Power Limits Plot
(MHz) (dBm) (Watt/dBm ) Ref. No.
00 2402 0.51 1W/30 dBm Mode 1
39 2441 0.48 1W/30 dBm Mode 2
78 2480 0.41 1W/30 dBm Mode 3
SPORTON International Inc. FCC ID. : RZPPMX700
TEL : 886-2-2696-2468 Page No.  : 230f66
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5.6.5 Output Power
Mode 1: CHOO (2402MHz)
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Mode 2: CH39 (2441MHz)
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Mode 3: CH78 (2480MHz)
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5.7 100KHz Bandwidth of Frequency Band Edges

5.7.1 Measuring Instruments :

As described in chapter 10 of this test report.

5.7.2 Test Procedure :

1. The transmitter output was connected to the spectrum analyzer via a low lose cable.

2. Set both RBW and VBW of spectrum analyzer to 100kHz with suitable frequency span including

100 KHz bandwidth from band edge.

3. The band edges was measured and recorded.

5.7.3 Test Result :

Test Mode: Mode 1 and Mode 3
Temperature: 21°C
Relative Humidity: 56 %

Test Result in lower band (Channel 00) : PASS
Test Result in higher band(Channel 78) : PASS
5.7.4 Note on Band edge Emission
The emission of The maximum
Channel | Polarity cag:?;n%(:hwer Frequency fiegjaize:dgéz in Limit Margin Remark Result
(dB ¢ VIm) (GHz) (dBuV/m) |(dBuVIim)| (dB)
H 90.86 2.39998 48.65 74 -25.35 Peak Pass
00 H 90.5 2.39998 48.29 54 -5.71 Average Pass
\ 96.47 2.39998 54.26 74 -19.74 Peak Pass
Vv 96.26 2.39998 53.99 54 -0.01 Average Pass
H 93.72 2.4847 43.7 74 -30.3 Peak Pass
28 H 93.53 2.4847 43.51 54 -10.49 | Average Pass
\ 98.83 2.4847 48.81 74 -25.19 Peak Pass
\ 98.76 2.4847 48.74 54 -5.26 Average | Pass
* Remark: The data above can refer to radiated emission in section 5.9.
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5.7.5 Frequency Band Edge
Mode 1: CHO00 (2402 MHz)

@ *REW 100 kH=z
*VBW 100 XkH=z

Eef 14 dBm *Att Z0 oB * ST 500 mz
Qffpet 4 B
10
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L EE]
WRNH
— 10
l—an H
|50 h WJI
| TPETRTSE P SURPRLY FEPRTRTE Y P TRPY W W TN ERRSTET W SRR wuw«w...
&0
= T
&0
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SPORTON International Inc. FCC ID. : RZPPMX700
TEL : 886-2-2696-2468 Page No. : 280f66

FAX : 886-2-2696-2255 Issued Date : Apr. 28, 2004



FCC TEST REPORT

Report No. : F432309

Mode 3: CH78 (2480 MHz)
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5.8 Test of Conducted Emission

Conducted Emissions were measured from 150 kHz to 30 MHz with a bandwidth of 9 kHz and return leads
of the EUT according to the methods defined in ANSI C63.4-2001 Section 3.1. The EUT was placed on a

nonmetallic stand in a shielded room 0.8 meters above the ground plane. The interface cables and

equipment positioning were varied within limits of reasonable applications to determine the position

produced maximum conducted emissions.

5.8.1 Major Measuring Instruments :

o Test Receiver (R&S ESCS 30)
Attenuation 10 dB
Start Frequency 0.15 MHz
Stop Frequency 30 MHz
IF Bandwidth 9 KHz

5.8.2 Test Procedures :

a. The EUT was placed 0.4 meter from the conducting wall of the shielding room was kept at least 80
centimeters from any other grounded conducting surface.
b. Connect EUT to the power port of a line impedance stabilization network (LISN).
c. All the support units are connected to the other LISN.
d. The LISN provides 50 ohm coupling impedance for the measuring instrument.
e. The FCC states that a 50 ohm, 50 microhenry LISN should be used.
f. Both sides of AC line were checked for maximum conducted interference.
g. The frequency range from 150 KHz to 30 MHz was searched.
h. Set the test-receiver system to Peak Detect Function and specified bandwidth with Maximum Hold
Mode.
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5.8.3 Test Result of Conducted Emission :

*  Test Mode: Mode 1

= Frequency Range of Test: from 150KHz to 30 MHz
= Temperature: 26°C

- Relative Humidity: 50 %

= Test Date: Apr. 01, 2004

B The test that passed at the minimum margin was marked by a frame in the following data

Date: 2004-04-01 Time: 23:47:32

Level (dBuv)
&0

CHSWCCICISPR-B

\

CHSWCCICISPR -B AV

40
1
|
. -1 |
|
ife
nl].15 0.2 183 1 2 5 10 20 30
Frequency (MHZ)
Site CCO01-HY
Condition : CNSFCCICISFR-B 2003 2001008 LINE
EUT !
Model :
Power : 110Vaci0Hz
Memo s Ciperating
Over Limit Read Probe Cahble
Freg Lewel Limit Line Lewel Factor Loss Femark
MH=z dBuv dE dEuv¥ dBuv dFE dE
1 0.358 42.09 -17.16 59.25 41.99 o.1a0 o.o0 QF
2 0.338 35.87 -13.38 49.25 35.77 0.10 0.00 Average
3 0.712 41.45 -14.52 56.00 41,37 0.1a0 0.0l QF
4 0.71& 31.41 -14.5% 46.00 351.30 0.1a0 0.01 Average
5 l.o070 37.27 -18.73 Es.00 37.15 0.10 0.0z QF
1 L.070 22.65 -23.35 45.00 22,53 0.1a 0.02 Average
7 l.346 27.59 -28.41 5e.00 Z27.48 0.1ad 0.03 QF
i 1.350 12.92 -33.08 46.00 12.79 0.1a 0.03 Average
o l.930 13.10 -32.90 45.00 12,96 0.1a 0.04 Average
10 l.934 27.79 -28.21 56.00 Z7.65 0.10 o.o04 QF
11 2,504 31.81 -24.19 E56.00 31.66 0.10 o.o05 QF
1z 2,504 20,07 -25.93 45.00 159,92 0.1a 0.05 Average
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Level (dBuV})
&0

Date: 2003-04-01 Time: 23:42:39

N

\
\

CHSVCCICISPR-B

CHSWCCICISPR -B AV

i

)

H

\W

'“ i ﬂ “|| Ty

1

01502 2 3 10 20 30
Frequency (MHz)
Site (CO01-HY
Condition : CNE/VCCIACISPR-E 2003 2001008 NEUTEAL
EOT T
Model :
Powrer : 110Vact0Hz
Memo ; Operating
Ower Limit Fead Probe Cable
Freq Lewel Limit Line Lewel Factor Loss Remark
MHz dBuy dE dBEuv dBuy dEb db
1 0.322 41.09 -15.57 £59.566 40,99 0.10 o.oo0 Qp
2 0.322 27.80 -21.86 49,86 27.70 0.10 0.00 Awerage
3 O.346 A2, 08 -172.00 59.05 471,958 0n.1n n.00 Qe
4 0.346 37.69 -11.35 42,05 37.59 0.10 0.00 Awerage
5 0.697 30.44 -15.556 46.00 30033 0.10 0.01 Awerage
& 0.697 37.88 -18.12 G5S&.00 37.77 0.10 0.0l QF
7 1.050 25.02 -27.93 G56.00 27.90 0.10 0.0z QF
g 1.050 23.83 -22.17 46.00 23.71 0.10 0.02 Awerage
a 2,300 27.84 -25.16 56.00 Z7.68 0.12 0.04 QF
10 2.300 6.28 -39.72 456.00 6.12 0.1z 0.04 Awerage
11 2,773 4,45 -41.52 45,00 4. 28 0.15 0.05 Awerage
12 2,775 2Z2.20 -35.80 56.00 Z2.00 0.15 0.05 QF
4 Ht
Test Engineer: '
Jay
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5.9 Test of Radiated Emission

Radiated emissions from 30 MHz to 26.5 GHz were measured according to the methods defined in ANSI
C63.4-2001. The EUT was placed on a nonmetallic stand, 0.8 meter above the ground plane, as shown in
section 5.9.3. The interface cables and equipment positions were varied within limits of reasonable

applications to determine the positions producing maximum radiated emissions

5.9.1 Major Measuring Instruments

® Amplifier
RF Gain
Signal Input

® Amplifier
RF Gain
Signal Input

® Spectrum analyzer
Attenuation
Start Frequency
Stop Frequency
Resolution Bandwidth
Video Bandwidth
Signal Input

(MITEQ AFS44)
40 dB
100 MHz to 26.5 GHz

(HP 8447D)
30 dB
100 kHz to 1.3 GHz

(R&S FSP40)
10 dB

1 GHz

24 GHz

1 MHz

1 MHz

9 kHz to 40 GHz
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5.9.2 Test Procedures

1. The EUT was placed on a rotatable table top 0.8 meter above ground.

2. The EUT was set 3 meters from the interference receiving antenna which was mounted on the top
of a variable height antenna tower.

3. The table was rotated 360 degrees to determine the position of the highest radiation.

4. The antenna is a broadband antenna and its height is varied between one meter and four meters
above ground to find the maximum value of the field strength for both horizontal polarization and
vertical polarization of the antenna.

5. For each suspected emission the EUT was arranged to its worst case and then tune the antenna
tower (from 1 M to 4 M) and turntable (from O degree to 360 degrees) to find the maximum
reading.

6. Set the test-receiver system to Peak or CISPR quasi-peak Detect Function and specified
bandwidth with Maximum Hold Mode.

7. If the emission level of the EUT in peak mode was 3 dB lower than the limit specified, then testing
will be stopped and peak values of EUT will be reported, otherwise, the emissions will be repeated
one by one using the quasi-peak method and reported.
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5.9.3 Typical Test Setup Layout of Radiated Emission

Q&jnna

Equipment under Test

[ ] .
7|V & Testdistance ————3

0.8 M

\I/ Ground Plane —\

TurnTable Receiver
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5.9.4 Test Result of Radiated Emission

Test Mode: Mode 1

Test Distance: 3 m

Temperature: 26°C

Relative Humidity: 48 %

Test Date: Apr. 02, 2004

Emission level (dBuV/m) = 20 log Emission level (uV/m)

Corrected Reading: Probe Factor + Cable Loss + Read Level - Preamp Factor = Level

I The test that passed at the minimum margin was marked by the frame in the following test record
B Spurious Emission

o Level (dBuW/m}) Date: 2004-04-02 Time: 15:06:41
3
FCC CLASS-B
-6dB
54 FCC CLASS-B-AY
4 -6dB
) 1000 5800, 10600, 15400, 20200, 25000
Frequency (MHz)
Site CO3CHO3-HY
Condition | FCC CLASE-B 3m HORN-ANT-6741 HORIZONTAL
EUT
Fower  110V/60Hz
Iodel
Iemo - Cradle mode Blietooth T2 CHOO 2402MHz
Over Limit Bead Probe Cable Preamp Ant  Table
Freq Lewel Limit Line Lewel Factor Loss Factor Remark Pos Pos
MHz dEuV,/m dE ABul/m ARl dE dE de cm deg
1 £39%0_000 45 10 -22.9%0 7400 0 L&.33 28019 1.7 41.14 FPeak e ==
2 £3%0_000 33.05 -Z0.%E5 L4_00 44 F3 Z8.19 1.72 41.14 Awverage e e
3 ¥ Z400.%60 S0.86 10Z.0% Z3.1%9 1.7 41.14 Peak e e
4 ¥ z400_.%e0  30_E0 101.73 Z8.1%9 1.72 41.14 Awverage e T
E £4233_E00 d44_825 -E3_1EF 74.00 EE. 23 E&2._d40 l.82 d41.E0 Peak =2 +=
g 4 co0 E8 -71 4 £d 00 4% of 40 1 41 70 verage == ===
7 I 4801.980 4E5.93 -2_.07 L4_.00 LEZ.84 3I2.99 2,47 4EF_3EZ hverage 109 334
g8 4801980 4773 -Z6.27 74.00 LE4_ g4 3IFE_ 99 Z2.4F 47 3F Peak 109 334
Remark: The “X” represent a fundamental frequency.
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i Level (dBulimy) Date: 2004-04-02 Time: 15:02:25
3
FCC CLASS-B
-6dB

FCC CLASS-B-AV

54
Ak -6dB
v 1000 5300, 10600, 15400. 20200, 25000
Frequency (MHz)
Site :03CHO3-HY
Condiion - FCC CLASE-B 3m HORN-ANT-6741 VERTICAL
EUT g
Fower  110V/a0Hz
Iodel
Iema : Cradle mode Bluetonoth T3 CHOO 2402 Hz
Ower Limit Bead Probe Cable Preamp Ant  Table
Fregq Level Limit Line Lewel Factor Loss Factor FRemark Pos Pos
MHz dBul/m dBE dBul,/m dEuT dE dE dE CIn deg
1 £350.000 45, 0F -22.922 74,00 L& EE 2219 1.7 41.14 Teak s =
Z E350.000 2z.86 -2l.14 E4.00 44 03 Z2.19 1.7 41.14 Average e Sl
3 X Z400.840 325,47 107,70 22,13 1.7 41l.14 Peak = e Tk
4 ¥ 2400_840 9526 107.4%9 28.19 1.7 41.14 bverage oo =mo
& 2483 500 4479 -22. 71 74.00 L5 .77 Z8_40 1.82 41.z0 Peak e =HES
& Z483_.E00 3Z.40 -Z1.60 E54.00 43.33 Z8_40 1.82 41.Z0 Awverage ki Sl
7 4201.940 41.6Z -1Z.32 L£4.00 42 L5323 3Z.39 2.4 4z 3Z Average 1llz 245
2 4201.%40 45 50 -z22 B0 74,00 EZ._ 41 3Z._3%9 Z.4Z 4z 3% Teak 1llz 245

Remark: The “X” represent a fundamental frequency.

»  For 4.80194GHz ~ 25GHz
Remark: Frequency from 4801.94MHz to 25000MHz, the emission emitted by the EUT is too low to be

measured
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